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TTI Model Number: 018 102 021 Starting Serial Number:
SERVILE

M18 FUEL™ 125MM ANGLE GRINDER VERSION A - H2014

27(4x) B—CB— @ Rotor Holding Service Fixture -
‘ * 28(29 Cat. No. 61-30-0050 (//f\ 0|5
g 9 (For use in a vise) \ |f Oé\\\\ 31 | EXAMPLE:
S ; 29/30/33| Y \ Component Parts (Small #)

31 Useasanaidfor (b A 35 | Are Included When Ordering
the removal of the E: The Assembly (Large #).
M5 Hex Nut #31

from the rotor spindle
while preventing
damage to Rotor #39.

When replacing bevel gear #21
because of damage, it is important
to inspect the mating pinion gear
#32 for damage also.

It is recommended that gears be
replaced in sets.

“LUBRICATION NOTE:

When servicing the Gears (21 & 32)
or the Gearcase (30), 90-95% of the
old grease must be removed prior
to new grease being added.

FIG. LUBRICATION*

21,32 Type "Y" Grease,
Item 1200, Must Be Applied
To All Gear Teeth.
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Bulletin Date:

Sep-17

Starting Serial Number:

M18 CAG125X

SERVICE PARTS LIST

SERVILE

TTI Model Number: 018 102 021

M18 FUEL™ 125MM ANGLE GRINDER VERSION A - H2014

ITEM PART NUMBER PART DISCRI QTY (PCS)
1 610945005 FLANGE NUT 1
3 672992003 FLANGE DISC 1
a - FLANGE WITH RAMPS 1
[ - RETAINING RING 1
6 - WAVE SPRING 1
rd - O-RING 1
13 201647001 5" TYPE 27 GUARD ASSEMBLY 1
15 620763008 OUTPUT SHAFT 1
16 661420001 M4 X 14aMM SCREW aq
17 680866003 SPRING WASHER 6
18 - SPINDLE HUB 1
19 - BALL BEARING 1

20 - RETAINING RING 1
21 - BEVEL GEAR 1
22 570699002 O-RING 1
23 - NEEDLE BEARING 1
24 - SPINDLE LOCK PIN 1
25 - O-RING 1
26 304057001 SIDE HANDLE 1
27 660024035 M4 X 28MM SCREW aq
28 - SPINDLE LOCK BUTTON 1
29 - SPINDLE LOCK SPRING 1
30 - GEARCASE 1
31 671686001 MS HEX NUT 1
32 611992002 PINION 1
33 681337001 BALL BEARING 1
34 672569001 BEARING RETAINER 1
35 660400005 M4 X 10MM SCREW 2
36 632876001 WASHER 1
37 - FAN BAFFLE 1
38 - FAN BAFFLE FOOT 1
39 - ROTOR 1
a3 681366001 BALL BEARING 1
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Bulletin Date:

Sep-17

M18 CAG125X

SERVICE PARTS LIST

TTI Model Number: 018 102 021 Starting Serial Number:

SERVI{E

M18 FUEL™ 125MM ANGLE GRINDER VERSION A - H2014

ITEM PART NUMBER PART DISCRI (o] ] QTY (PCS)

aa 660024030 |M4 X 16 MM SCREW a
45 660274003 |4-20 X 5/8" SCREW 1
46 - HANDLE COVER - RIGHT SIDE 1
49 - HANDLE SUPPORT - LEFT SIDE 1
50 525746001 SLIDE POLE 1
51 525936001 SLIDE BUTTON 1
52 632145002 SPANNER WRENCH 1
53 941047290 SERVICE NAMEPLATE (NOT SHOWN) 1
54 910379543 GIFT BOX 1
60 201767001 FLANGE WITH RAMPS ASSEMBLY 1
61 202631001 SPINDLE HUB ASSEMBLY 1
62 202611001 GEARCASE ASSEMBLY 1
63 202612001 ELECTRONICS KIT 1
64 202613002 HOUSING KIT 1
65 202614001 BAFFLE ASSEMBLY 1
66 202615001 BEARING RETAINING PLATE ASSEMBLY 1
67 202616001 ROTOR ASSEMBLY 1
68 202617001 SPINDLE LOCK KIT 1
70 305952001 DUST COVER 1
1200 - TYPE Y GREASE 1
2000 61-30-0050 ROTOR HOLDING SERVICE FIXTURE 1
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TTI Model Number: 018 102 021 Starting Serial Number:

SERVI-E

M18 FUEL™ 125MM ANGLE GRINDER VERSION A - H2014

WIRE ROUTING AND TRAPPING
for the ELECTRONICS KIT in the
HANDLE SUPPORT (Left Handle Halve)

Route the voltage protection ground
wire from the PCBA, through the traps
in the left housing halve and place

the wavy ring terminal over the
screw boss as shown. Be sure
to push wire firmly down into
traps.

Switch Rotor Assembly
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